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1. SAMPLE DESCRIPTION # i f#fiik:
Sample Name: Rechargeable lithium-ion Sample Model: | FAB 21700
Bl 4475 battery B
Al 7R AL R
Manufacturer: GD Fab-chain Service Co., Ltd.
bR JTAREM BEARAH R A A

Address of manufacturer:

1F, 3-7F, building 3, No. 31, huifeng west 2nd Road, zhongkai High tech

) T Hb Zone, Huizhou City, Guangdong, China
BUNTI P8 B X TS 8% 31 5 31 Z. 3-7 E
Factory: GD Fab-chain Service Co., Ltd.
T IR R AR A
Address of factory: 1F, 3-7F, building 3, No. 31, huifeng west 2nd Road, zhongkai High tech
T Hbk Zone, Huizhou City, Guangdong, China
BN R X E XA % 315 31 2. 3-7 2
Nominal Voltage: | 3.7V Rated Capacity: 5000mAh Trademark: /
FRARHLIE e 18.5%¢h FIHE
Charge Current: 100mA Maximum 2500mA End Charge 50mA
R Continuous Charge Current:
Current: Z5 H AR 1L
RO FREE 78 HL HLR
Cut-off Voltage: 2.5V Maximum 1200mA Limited Charge | 4.2V
YR Continuous Voltage:
Discharge Current: 75 PR k] v
RO FREE TR LI
Date of Sample Received: | Jun. 14, 2023

RIS H A 2023 #£ 06 A 14 H
Date of Test: Jun. 14, 2023 to Jun. 28, 2023
F H 3 2023406 H 14 H F 2023 406 A 28 H

Tested by:
Far

@A

Checked by:
H 1%

N

Approved by:

ik

Code: AB-AB-131-a
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2. REFERENCE METHOD £ J5
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
BeaE GRIGFPRUEFMY B 7 &7 1) 38.3 71

T
Q

«Q
()

16
6 I

p=|
W
HE

3. EQUIPMENT LIST #4475 .

Name of equipment /Model Serial No.
W& B RRIBL S TR
Altitude Simulation Testing Machine

PRI e 2 A s i B A SE-3407
BE-DY-125

High Fast Temperature&Humidity Chamber

PRI A A SE-1488

ZJ-KSWB1506

Electromagnetic Vibration Testing Machine

HL L RSN HL SE-439
EV103

Shock Testing Machine

Bl & SE-440
HSKT-10

High Temperature Short Circuit Test Chamber

et BRI A SE-4071
KY-CS50

Impact Testing Machine

kg AL SE-136
BE-5060

High-precision battery performance test system

R FE HL B A R 4 SE-4064
CT-4008-10V6A-A

DC Power Supply

A AR X E AR SE-4355
IPS900B-15-60

Temperature and humidity indicator

i vt SE-1188
HTC-1

Temperature and humidity indicator

i vt SE-1189
HTC-1

TRUE RMS multimeter

SR E SE-2010
MS8040

Electronic Balance

HLF R SE-534
DTT-A+200

Data Acquisition/Swith Unit

TR T sRAX SE-004
34970A

Code: AB-AB-131-a
U 1 7R »\ Hotline
2 2 AS @ 71;"["\

003-0500

www.anbotek.com.cn
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4. ENVIRONMENTAL CONDITIONS OF THE TEST ¥ 4414
Temperature: (2015) °C R.H.: (25~75) %RH
B AH G B
5. TEST ITEM AND CONCLUSION ik 5 H A 4518
ITEM SAMPLE NUMBER STANDARD CONCLUSION
T FE s HATARUE g
Altitude simulation 5 FE##1) 2K, AT
A E GRE
Thermal test PREFY (GET
L Bt FRAETT 1) 38.3
Vibration #&z) C1~C5, C6~C10 bR R
y Th le h
P—— STISGIAG. A0 R, | TNESEBle s
External short circuit #1543 % 7/Amend1 of UN "Manual of
Tests and
Impact & C11~C15, C16~C20 Criteria"
ST/SG/AC.10/11/
Overcharge i f£ 78 HL N.A. Rev.7/Amend1/Su

- bsection 38.3
Forced discharge 5 fill i . C21~C30, C31~C40

Notes THEE
C1~C5: Cells at first cycle in fully charged states;
NE 1 A FR T R Y 78 4 78 FUIRAS I R
C6~C10: Cells after 25 cycles ending in fully charged states;
N5 25 A 7R A 58 4 78 RS IO HLLS
C11~C15: Cells at first cycle at 50% of the design rated capacity;
A A FR I A 50% W THAIUE B B IRAS I HL
C16~C20: Cells at 25 cycle at 50% of the design rated capacity;
N 25 A 7R TR 50% T AE A B RAS ) HLES
C21~C30: Cells at first cycle in fully discharged states;
NER A TR 5 TR AR Y RS
C31~C40: Cells after 25 cycles ending in fully discharged states;
N 25 A 7R TR RS 58 A F AR AR Y HAS

Code: AB-AB-131-a
U 1 7R »\ Hotline
2 2 AS @ 71;"["\

003-0500

www.anbotek.com.cn
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6. TEST METHOD i J5 7%

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-Mz2) / M1x100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
/NS R RS G R A TR I AT e T.1 22 T.5. 146 T.6 Al T.8 M FH R 53 AMalienid i re s sl i . 1K
56 T.7 AT DM A SRS AE S T.1 22 T.5 i Al R R s it AT, DAGEIINAS 5 7 A e et ) e o
FE i R R R A 5
R (%)= (M1-M2)/M1 *100
B My BRI E, M2 R MR E. WERAAET FRITVIEUE, RIA" TR

BHUR.
Mass M of cell or battery Mass loss limit
RS B L 5 B M JoT B R IR AR
M<1g 0.5%
19=M<75¢g 0.2%
M>75g 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T Y
TR B AN VB S A R 58 T EAIR T 1.6 TIRAIFAEE IR N (20°45°C) FAEIE D 6 /M.
BORHSH TSN . o oA, o, okk, I BRI O E e iR
J& BT H AN /N T HAE BT IX — SEIR HT FR Y 90%. A D% U I ZESRANIE Al T 78 A OEARES 19156 F
R HREERY S

T.2 Thermal test
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 + 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.2 #dih

I FELES AT N S AE R IG TR L 55 T 7242°C HISRAMF AR 6 /NI, B8 IR g0 T 5 55
T-4042°C IR N AR D 6 /NS o AW i i B0 ie P32 2 1) %) B K I [B] [ Ry 30 430 AR fr s 2 ik

Fll=ZEEROBRAR Code: AB-AB-131-a
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17, FER10 IR, R A e S AT I AE AR (20£5°C) "AFI 24 /N o o KA AL AT FE
ith, 5 B T W iU IRHR P P ) 282 Ry 12 /N

EORHLSAETEE . CHFR. A, ToRZRAMTGE K, I HAR e A al i b e 1
Ja BT L AN /N T A BEAT IR — 1 AT FUR R 90%. A 5% HE S I B SR ANIE Y T 58 A HUIR S AR
AN

T.3 Vibration
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.
The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).
For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.
For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 g is then maintained
until the frequency is increased to 200 Hz.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
T.3 #R3h

FLORT F 55 [ RSP 6, (HRTE R AN B i i R T ABUAN RE AR 3B IRl . RSB
FEIESZWTY, WHEUARIAR N 7 #2500 200 #i2%, FIEIF 7 522, BN 15 0. X —IREh I BRI
TANHE B B RO S AL — T M B R AT 12 Wk, ORI 3 /. i —ANIR B TR 2 i

FEH.

PERT RS, W EPTE AL 12 T ag O Rl CRISAUNY ), A 12 58 )
EORH I CRALHD AT AR,

X HUSANRL b, N7 BRZETTAG, DRAF 1 gn HUBROKINIRSE, ELRIPRIES] 18 Ffi2k. M)aRik
EORFFAE 0.8 2K (B fifs 1.6 =KD, FFRINAR BB R K INE L F] 8 gn (HFRL N 50 #f2Z) - K
R IBEFEORIFAE 8 gn ELEIAIG I E) 200 #4524 -

XPRALH: N7 BRZETTIR, OREF 1 gn BUIRCKIIESE, B RIMRIES] 18 %k, e R RIEIRER
f£0.8 2K CEATHE 1.6 =K JFE IR BRI HORNELIER] 2 gn FRLIN 25 28D .« Ko Kk
JERFFAE 2 gn ELRIHIRIEINE] 200 H2% .

FORHUS TSR . TH R ek, JeRERATCEE K, I AR B s i AE 2 =
AN L 23 D5 1 B e ST RIS T AN FAEHEAT IR — A8 AT F R B 90%. A 5% HL R I R
ANE T8 BRI F AT i

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of
6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

A= ERARGERARE

. | %R e 4l|

W~
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Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

3 Minimum peak acceleration Pulse duration
Battery HJ BN PR
150 gnor result of formula
Small batteries /s it Acceleration(gn)= (100850 j 6 ms
mass *

whichever is smaller

50 gnor result of formula

30000 )

mass *
whichever is smaller

11 ms

Large batteries k7 Hijth Acceleration(gn)= (

* Mass is expressed in kilograms.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 ik

A FL A R U ] S AR R PR IO b, SEBR SR A A FE 1 T A 2226 T -

TG 2 B KR E 150 gn A RREENT 8] 6 ZRP R IEsZ i phdi . ARk, KA
IRZE 52 T KNI EE 50 gn AUBK P RFEEIS TA) 11 A0 IE5Z B .

BEAS BR324 1E 5% ok B e o 58 R R T R b ) B0 6 /N TR E Y Bk R B2 TRy 6
=P, SRR A R Bk RR SR TR 11 =R, BT EIA R T A E AR PR K .

BN H OB L ZTE = A AR L ) RS B Y 22 e T A ) TR T R 48 52 =Ry, G TE A
Wi masz =, BILEZ 18 k.

EORHUSMEM ISR . o, ok, TCBERATCE K, IE HARA R S s R e R
J& FITF i F AN /N T HAE BT IX — IR T FR Y 90% . A SR I ZERANE Al T 72 A OERES 19158 F
OFHL

T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach

a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.5 SRR

Fll=ZEEROBRAR Code: AB-AB-131-a
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XAl A B, RO — Bes ZER IR), A SR SE IR R R AR B 2 5 RS g i
57+4°C, IXEIN [A] AR BT FELES B R A R/INAIRE T, RTINS SR IS (A SN AP AT 3 08
VRBEATIX APPSR R Rl R ) 2 P ) 2 28 /D RR 482 6 /NS, KR R RS B R ) 2 I [ oz 2 7>
e 12 /hI . AR5, HLSBIHLIBAE 5744°C T 452 BN T 0.1 BRIGHFLEE 2% 1F .

X —HLER SR AT RAE FLES B B AN SRR FE I B 57+4°C JEHr2k 2/ 1 /N, e R HIB R L T
AR5 TR PR MR TA U6 R BT 5 1) B el TR A — 7 22— FFR ORISR T I iR P {E .

L AN PRI B BN 28 /0 2 TR R

TR RSN i Ah Feilh EEANEETS 170°C, I HAE RS At S oalie s 6 /N P TeAgiR, ek
H, Tiltk.

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 + 0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample. A 9.1 + 0.1 kg mass is to be dropped from a height
of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 £ 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 £ 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 i/
ity GEHTEAADNT 18 2K FEFETE LD

TRRE BB Bl ST I IR T b, — 1R 316 AU RUIAE B ol ANFR EAR
15.8+ 0.1 2K, KEZ/D 6 K, silimKmfE, WMoFZKEF. B0 9.1+ 0.1 T o EHE
M 61 + 2.5 JEUK Ak ki B MRS Ak, R — AN LP 3 BRI . 0 iR AR ) /N B
PUBEEEE N LA . T EHUEEEE T 5] SVE R KT SO R T R 90 T .

ez e, PN 5P E AR AT T S RTUE R PO R EAE 15.8 + 0.1 22K i3k
RN EE . kRS2l

PEE (el 4836, A8 /AN ORI B AR T 18 Z KA BRI TE Bt
R S B R HSTSAE AS VT 2 (B, 55 I AT BEIZHT IR, AR 58— i B R
N5 RS . SRRFELIEAT, ERMBILUT =FE0Z —:
(a)  JEhnHI /&L %] 13 £ 0.78 T4+l

Fll=ZEEROBRAR Code: AB-AB-131-a
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(b)  ALSHIHE FREED 100 ZK; 5
m) A TEIE B IR IR 5 L 1) 50% 5 A L.

Umirﬁ HUE TR 100 ZREE L, sii A 2D R R 50%, RITTA#ER S
ﬁ

AT I B L R N B T8 P — TRt s o L/ T3 1R PGS L M P A R Tt T o (R4 S HL S IS A5 0 B
e B 17 A fti s
FEAGURE A B A IR iR K e BURER GRS 6 /N o 12006 I A5 FH 2 1) AR i e A
6 PR FRLUES B2 S RS EAT
FORALS B RS A e Ak 170°C,  JF HAE RIS A2 P Koslls e 6 /N Py Ef#A,
K.

T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’'s recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 JERH
70 R FEL AL A 20 1) 368 T JEE U PR R R HRr 4 7 L R I P A3 o B8 ) B /N RS T T
(a) i i AU e HL HEL AN KT 18 AR, 36 0 i /0 HEL s N2 s FEL L 5 K7 R P S ) P 177 B
22 fRIE H BUINE
(b) & m W R s R KT 18 AR, 126 ) /) F e B D9 e R 78 L FEL S 9 1.2 o
TR S AEIA IR B T BEAT,  BEAT LG I E) R 24 /N
BER A 78 AR IR I R R AR JE 7 RN TR, TEE K.

T.8 Forced discharge
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.
T.8 s

AN RS NAEPA IR T 5 12 AR B L U R IR AR 4 PR VAT 45T M) 36 7 2 7 R R ORI F LR AR 2%
PE R s

R R /NN E fBL R R BE S ey 5 R R AR BB, BG4 TE ITBCR IR XA FRLV AT
SRAEICE, TR N NAET HAUE B ERR AR IR (28 .

EER 5 L B AT 78 L LS FE A R AR S 7 RN TCARAR, TEiEE K.

Fll=ZEEROBRAR Code: AB-AB-131-a
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7. TEST PROCEDURE i #£ /7

Marking %5 741

v

Pretreatment Tiikb#

v
v v v v

C1~C5, C6~C10 C11~C15, C16~C20 N.A. C21~C30, C31~C40

v

Altitude simulation

T FEARAY

v

Thermal test

Al ! v v

v Impact fii Overcharge Forced discharge
‘Tj‘ eF I3
Vibration #%7/) TS SRR TR,

v

Shock ik

v

External short circuit

G R JEL i

¢ v v v

'

Analysis i 4bH#

Fll=ZEEROBRAR Code: AB-AB-131-a
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8. DATA I ds

T.1 Altitude simulation 7= 4L

No. Pre-test KA After test W5 Mass Voltage | Whether leakage,
ks Mass Voltage Mass Voltage loss loss venting,
i B FL Jii HE | RETH | BETHR disass?mbéx\/(,/N)
S - (%) (%) rupture, fire
5(9) R(V) 7(9) R(V) ETER. HA,
e, BERRE K G
145)
C1 67.687 4171 67.671 4171 0.02 0.00 N
C2 67.674 4179 67.661 4178 0.02 0.02 N
C3 67.639 4172 67.639 4171 0.00 0.02 N
C4 67.620 4173 67.611 4173 0.01 0.00 N
C5 67.654 4176 67.654 4175 0.00 0.02 N
C6 67.613 4173 67.601 4173 0.02 0.00 N
C7 67.639 4177 67.625 4176 0.02 0.02 N
C8 67.630 4172 67.630 4172 0.00 0.00 N
C9 67.688 4173 67.675 4172 0.02 0.02 N
C10 67.650 4179 67.650 4179 0.00 0.00 N
T.2 Thermal test #uljizt,
No. Pre-test i AT Atfter test i Mass Voltage | Whether leakage,
' Mass | Voltage Mass Voltage loss Loss venting,
i HL i & HE | ETH | EETH disass?mbéx\/(,/N)
S S (%) (%) rupture, fire
7(9) R(V) 7(9) R(V) B, .
e, WERAE K 2
175)
C1 67.671 4171 67.657 4.157 0.02 0.34 N
[e%) 67.661 4178 67.647 4.162 0.02 0.38 N
C3 67.639 4171 67.617 4.158 0.03 0.31 N
C4 67.611 4173 67.598 4.156 0.02 0.41 N
C5 67.654 4175 67.632 4.159 0.03 0.38 N
C6 67.601 4173 67.585 4.157 0.02 0.38 N
c7 67.625 4176 67.608 4.159 0.03 0.41 N
C8 67.630 4172 67.614 4.158 0.02 0.34 N
C9 67.675 4172 67.661 4157 0.02 0.36 N
C10 67.650 4179 67.637 4.165 0.02 0.34 N

Code: AB-AB-131-a
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T.3 Vibration #%z)
No. Pre-test Wi Al After test Wik Mass | Voltage | Whether leakage,
W5 Mass | Voltage Mass Voltage loss Loss venting,
RE i e L FRET R | BT disass?mbés\/(,/N)
- - (%) (%) rupture, fire
i(9) R(V) 7(9) R(V) EEBRE, HA R
W, BEZRERK G2
1%5)
C1 67.657 4.157 67.647 4.156 0.01 0.02 N
C2 67.647 4.162 67.638 4.161 0.01 0.02 N
C3 67.617 4.158 67.617 4.158 0.00 0.00 N
C4 67.598 4.156 67.585 4.155 0.02 0.02 N
C5 67.632 4.159 67.632 4.159 0.00 0.00 N
C6 67.585 4.157 67.575 4.156 0.01 0.02 N
C7 67.608 4.159 67.608 4.158 0.00 0.02 N
C8 67.614 4,158 67.601 4.158 0.02 0.00 N
C9 67.661 4.157 67.661 4.156 0.00 0.02 N
C10 67.637 4.165 67.621 4.165 0.02 0.00 N
T.4 Shock 7
Peak acceleration: 150 gn, Pulse duration: 6 ms
AR NI : 150 gns  BKIHETH]: 6 ms
No. Pre-test i #if Adter test i )5 Mass | Voltage | Whether leakage,
%5 Mass | Voltage Mass | Voltage loss Loss venting,
JiR HL 5 B HE | ETH | BETHR disassimbéx\/(,/N)
S S (%) (%) rupture, fire
5i(9) R(V) 5i(9) R(V) HEER. B, i
R, WA A &
175)
C1 67.647 4.156 67.632 4.156 0.02 0.00 N
C2 67.638 4.161 67.631 4.160 0.01 0.02 N
C3 67.617 4.158 67.617 4.157 0.00 0.02 N
C4 67.585 4.155 67.575 4.155 0.01 0.00 N
C5 67.632 4.159 67.632 4.158 0.00 0.02 N
C6 67.575 4.156 67.568 4.156 0.01 0.00 N
C7 67.608 4.158 67.596 4.157 0.02 0.02 N
C8 67.601 4.158 67.601 4.158 0.00 0.00 N
C9 67.661 4.156 67.657 4.155 0.01 0.02 N
C10 67.621 4.165 67.610 4.164 0.02 0.02 N

Code: AB-AB-131-a
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T.5 External short circuit 7% %

No. %5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
IR e 5 B, BB, Ak GEIRD
C1 116.3 N
C2 112.2 N
C3 112.1 N
C4 116.8 N
C5 106.6 N
C6 119.3 N
Cc7 110.1 N
C8 104.3 N
C9 105.1 N
Cc10 103.6 N

T.6 Impact 7

No. %5 Peak temperature (°C) Whether disassembly, fire (Y/N)

I i S AR, R R
C11 21.9 N
C12 221 N
C13 21.7 N
C14 21.7 N
C15 21.7 N
C16 22.2 N
c17 21.8 N
C18 21.8 N
Cc19 22.2 N
Cc20 22.3 N

ARRBRAT Code: AB-AB-131-a

wlz=iEe

»\ Hotline
2 _/ 400-003-0500

www.anbotek.com.cn
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T.8 Forced discharge & il 75 .

No. %i's Whether disassembly, fire (Y/N)
AIE, ER (R

C21
C22
C23
C24
C25
C26
Cc27
C28
C29
C30
C31
C32
C33
C34
C35
C36
C37
C38
C39
C40

Z|1Z|\Z|1Z|1Z2|1Z|Z|1Z|Z2|1Z2|Z|Z2|Z|Z|Z|Z2|Z2|Z2|Z2|Z2

Code: AB-AB-131-a

»\ Hotline
< 400-003-0500
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9. PHOTOS OF THE SAMPLE #% i i
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Fl=ER R ERAR Code: AB-AB-131-a
it FHEARYTELRE S HEERE S T RAKLER (ZﬁHmme

fi%: (86) 0755-26066126 {5 : (86)0755-26066021 —2 400-0D3- Q860
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DECLARATION

P

1. Reference documents for the testing: UN "Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
MRS G GRIAPRETMY  CGE7MIZIT1) 38.37

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,

Bao'an District, Shenzhen, Guangdong, China
AR SEG 3 s PRI 2 TREAS W Bz A A5 BR A 7
Hibk: JTARA RN E % X 70 2 i E A = Tl X ARRIU R R

3. This report shall not be revised and deleted.

AR AR AT S .

4. The test results presented in this report are only relevant to the test sample.

RS A= RN o SIS A v SR PN

5. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

AR EERGAEINZERN A B R A7 BEFa L T AT ES. T H2ZH.

6. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

PRAEE AR, NI 2 A A A0 A PR 2 =] S It A 4 & AR B0 = Al

ok

-- End of report --
- AL -

=g

Hatik. 7%

MR ERA S Code: AB-AB-131-a
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